HYDROFLUX

TECHNOLOGY

WATER

SCIENCE

March

NEWS FOR CUSTOMERS AND FRIENDS OF THE HYDROFLUX GROUP

2016

Size Matters

Full Story Page 3

A LUXURY MOST
NATIONS CAN'T

AFFORD!

Page 1 and 3

THE IDEAL
CLIMATE
FOR SOLAR
DRYING

Full case study report
in insert Page 1

JB HI-Fi
WIN A $200

JB HI-FI VOUCHER!

Page 4 to enter

Struvite technology can
help the world address a

major fertiliser issue

Feature Story: Controlled
struvite technology can help
the world address a major
fertiliser issue.

BYJOHN KOUMOUKELIS
Director, Hydroflux Pty Ltd

In the not too distant future,
the world will exhaust reserves
of phosphorous.

Why is this something we should
care about in a day and age
when the 20-second comment
[...]
Pollution and safe drinking water must be tackled from all sources.

assist and lead by example,
especially in our transactions
and through our businesses that
are working with and within
these developing and transi-
tioning nations.

As an example of what can be
achieved, all of us in the water
industry should be inspired by
the activities of WaterAid which
is tackling one of the world’s
major health issues. Around
500,000 children are dying every
year from diarrhea caused by
drinking unsafe water and being
exposed to poor sanitation?
Thatis over 1,400 children a day.

WaterAid is attacking this
issue from all angles - working

with local partners to help
communities to gain access to
safe water and sanitation. It is
also using its experience and
research to influence decision-
makers to do more to provide
these vital services. And it using
practical technologies while
ensuring the communities gain
and maintain the right skills to
keep these solutions working
long into the future.

This approach has resulted in
more than 21 million people
worldwide now having access
to safe water. And all of this
has happened in some of the
world’s poorest communities.

By taking a leaf out of WaterAid’s

book, if we can both lower the
stage in economic growth at
which developing and transi-
tioning nations can afford to
start work on environmental
protection and increase the
knowledge within these nations
as to what is possible, there is
every reason to believe that -
sooner rather than later - en-
vironmental protection will no
longer be a luxury that most
of the world’s less-developed
nations today cannot afford.

a,quoes
atfer

BY LUIS BASTOS

It does for Rockhampton City
Council at least!

Among the major challenges
facing many councils in
Australia is the need to treat
growing amounts of wastewater
caused by population growth;
the need to manage the costs of
this treatment and the need to
meet and comply with new and
stringent discharge limits.

Aerostrip® fine bubble diffusers in
Rockhampton under testing procedures.

The South  Rockhampton
Sewage Treatment Plant now
serves a population of more
than 19,000 people, the price of
electricity in Queensland rose
more than 20% in July of 2013
and it's no mean feat to keep
under the effluent limit of 5-10
milligrams per litre for total
nitrogen.

“We chose Hydroflux
HUBER to install 80 of their
four-metre AEROSTRIP’s

not only because they

will cut our energy use

while reducing our carbon
footprint; but also because
Hydroflux HUBER provided
performance guarantees

for the installation. These
guarantees, which have been
met and verified, included
oxygen transfer rates,” says Cr
Greg Belz of Rockhampton
Regional Council.

However, thanks to an upgrade
of this treatment plant — which
includes using a diffuser system
considered one of the most
efficient in the world - the
Rockhampton Regional Council
has achieved a total nitrogen
limit as low as 3.1 milligrams
per litre while aiming to reduce
electricity costs by up to 20%.

“More than half of the energy
used in a treatment plant such
as ours is consumed in the
biological/aeration  process.
This is why we have upgraded
the plant by retrofitting it with
the highly-efficient aeration
system of  AEROSTRIP®
Diffusers,” says Cr Greg Belz.
Luis Bastos, a Director of
Hydroflux HUBER, said:
“AEROSTRIP® diffusers are easy
to retrofit into existing sites.
What makes them particularly
popular is that, as a result of the
superior materials used in their
construction, they outlast all
other fine bubble diffuser tech-
nologies on the market.

“The main benefits of the
AEROSTRIP® diffusers are the
significant power savings they
achieve by the high oxygen

Aerostrip® fine bubble diffusers are
manufactured under strict quality
control in Austria.

TYPICAL ENERGY CONSUMPTION OF A CONVENTIONAL STP

Puarraps

Anaerobic Digestion

Lighting and
Buildiing

Sludge Management

transfer rate 4.0-5.0 kgO2/
kW and the robustness of the
membrane, which has a proven
life of greater than 12 years.
All of this is without fouling or
loss of pressure. Proof of the
popularity of this system of
diffusers can be found in the
fact that AEROSTRIP® diffusers
have been installed at over 2,000
sites worldwide.

“They have proved particu-
larly popular in Queensland
as AEROSTRIP® diffusers also
deliver cost savings in electricity
and by lowering maintenance
costs. The South Rockhampton
Sewage Treatment Plant
is the fifth installation in
Queensland,” he adds.

Other

M ration

Aerostrip® fine bubble diffusers in
operation at Rockhampton STP.

March 2016. Page 3



WATER | SCIENCE | TECHNOLOGY

v

100 MBBR’s

Hydroflux Industrial has marked a
major global milestone delivering
the 100th Flootech MBBR. The
installation was completed at a
new meat processing plant in

Sydney. The overall treatment plant
involved screening, DAE MBBR
and sludge dewatering using a
HUBER inclined screw press.

Adrian Minshull with Mikko Siivonen
of Flootech during a recent trip to
Finland.

The most extensive range of Industrial
DAF systems

Hydroflux’s range of industrial
DAF systems are designed to
treat wastewater from industry.
Standard units can treat from 5
kL up to 500 kL of wastewater per
hour.

The Hydroflux Hy-DAF is designed
for the treatment of wastewater
with ahighsolidsloading. Each DAF
system is matched with a suitably
selected dissolved air production
system that will achieve the
desired air to solids ratio. Mathew
Pugh of Hydroflux Industrial says,
“matching dissolved air systems
with the DAF body to suit the solids
load not only ensures optimum
performance, it also optimises the
power consumption of the system.”

In 2015 we were manufacturing
Hy-DAF systems at a rate of one
every week and a half!

Many options and accessories are
available including covers for odour
control.

For your chance to be in the draw for a $200 JB-HI voucher simply
complete the puzzle, scan and send this page to quiz@hydroflux.com.au.

Entries close end March 2016
UNDERSTANDING 0F WASTEWATER.
OF WASTEWATER...
— N

] ==

?".‘" k) | %

CAREER OPPORTUNITIES

Hydroflux is always looking
for experienced wastewater
engineers to join the team.
Please feel free to contact us if
you think you may be a good fit!

For further and more detailed
news, please visit
hydroflux.com.au

NEWS O

Read more on these news stories
from info@hydroflux.com.au

01

DALBY CELEBRATES

Western Downs Regional
Council recently celebrated
the Dalby Regional Saleyards
75th  anniversary after the

recent redevelopment of the
Saleyards by Wiley. Hydroflux
completed construction of the
effluent treatment facility which
comprises, HUBER Screening
and Compacting equipment, an
IDEAL with Tornado self-aspirat-
ing surface aerators, and HUBER
sludge management equipment.

ANDREW DEVLIN JOINS THE TEAM

Hydroflux welcomes Andrew
Devlin to our industrial
wastewater project management
team. Andrew has completed
substantial projects for a range
of industrial clients including
Mining, Petrochemical and a
variety of Food and Beverage ap-
plications.

03
MID COAST SCREENING

Hydroflux has been awarded
another STP Inlet Works

contract by Mid Coast Water for
the supply of perforated plate
band screening technology, The
HUBER Escamax® has been
verified for 84% screenings
capture ratio by the UK WIR, for
6mm perforations. The system
will remove twice the screenings
content as compared to the
existing 5mm step type screens.

04
LUGGAGE PT SLUDGE UPGRADE
Hydroflux are supplying

advanced HUBER Rotary Screw
technology to manage the

primary sludge volumes into the
existing digestion facility, which
in turn is used to produce biogas
followed by electricity in a co-
generation facility.

SPOTLIGHT

BRUCE WILLIS

1. WHAT IS YOUR ROLE?

My role at Hydroflux is to help
our customers achieve the
lowest total cost of operation for
their water treatment plant by
providing world-class operation-
al, mechanical, biological and
chemical expertise.

05
Hy-DAF 100S

A specially designed high
dissolved air flow HD-100S
DAF system was recently
installed at a meat processing
plant in Brisbane. The HyDAF
HD-100S is being installed as
part of a wastewater treatment
plant upgrade including heat
exchangers, screening and a new
clarifier.

06
UNITY WATER

Unity water have awarded
Hydroflux with the upgrade of
the Bribie Island STP Biosolids
Facility. The project includes
the design and construction of
a new sludge processing system
using HUBER Inclined Screw
Press technology, to replace the
existing belt filter press.

2. WHAT IS THE MOST UNUSUAL
OR INTERESTING EXPERIENCE YOU
HAVE HAD AT WORK?

My most memorable experience
was working at the Shell LNG
plant in Brunei and solving a long
standing operational issue with
rising sludge on their 50 ML/day
raw water treatment plant.

3. WHAT IS YOUR MOST EMBAR-
RASSING MOMENT AT WORK?

My most embarrassing moment
at work was missing my flight to
Indonesia and thus turning up
12 hours late to provide 1 days
training to plant managers — oops.

07

SLUDGE DEWATERING IN WA

The Water Corporation
have selected Hydroflux

HUBER to design, supply and
commission a fully automatic
sludge dewatering skid for the
Pemberton STP.

08
INDUSTRIAL TREATMENT IN WA

The Kimberley Meat Company
abattoir will be the first abattoir
to operate in Western Australia’s
far north for 22 years and will
be opening early 2016. The
wastewater will be treated in a
Hydroflux treatment plant.

09
UNIQUE OIL SEPARATION

Hydroflux has
unique range

developed a
of oil water

separators. The systems can be
used for industrial or storm water
applications and are designed to
achieve strict EPA requirements.

10
SAVING ENERGY IN THE SUNSHINE
STATE

Monadelphous along  with
Queensland Urban  Utilities
(QUU) have awarded Hydroflux
HUBER a contract to design
and supply a diffused aeration
system using the AEROSTRIP®
advanced fine bubble diffusers
for the upgrade of one of the
bioreactors at Oxley Creek STP.

4. WHAT DO YOU LIKE TO DO WHEN
YOU ARE NOT AT WORK?

When I am not at work or with
my family I like trying my hand at
photography and even composing
music.

ABOUT THE HYDROFLUX GROUP

Hydroflux is an established,
privately owned Australian business
dedicated to water and wastewater
treatment systems for both the
municipal and industrial sectors.
Via subsidiary companies, Hydroflux
can manage design, operations
and construction as well as supply
equipment and technology.

Level 26, 44 Market Street
Sydney NSW 2000

Phone: 1300 417 697

Email: info@hydroflux.com.au
www.hydroflux.com.au

News for Customers and Friends of The Hydroflux Group

March 2016. Page 4



HYDROFLUX

WATER

SCIENCE

TECHNOLOGY

March

NEWS FOR CUSTOMERS AND FRIENDS OF THE HYDROFLUX GROUP

2016

3 News from our International Partners

TECHNOLOGY

WASTE WATER Solutions

LARGEST SOLAR
SEWAGE SLUDGE
DRYING SITE IN
SOUTHERN GERMANY
FULLY EQUIPPED

BY HUBER

Inanewsludge treatment plant
in Bayreuth the sludge from
300,000 PE STP is dewatered
and dried - fully automatically,
with the use of exhaust heat
and exhaust air treatment. The
project is still in the construc-
tion phase. The new plant will
process the generated sludge
from 2016 onwards.

From the dewatering system
into the dryer.

The digester sludge with a DR
content of between 2.5 and 3.5%
is dewatered by two centrifuges
and automatically transported
into the solar dryer by screw
conveyors. Inside a Venlo
greenhouse the dewatered
sludge is evenly distributed
onto five individual lines. If one
or several lines should fail, the
electrical control system auto-
matically changes the feed to
the plant so that the remaining
lines process the generated
sludge. The dewatered sludge
can optionally be conveyed
directly into a container if
necessary.

From press cake to dry
granulate.

While the HUBER machine
turns and transports the press
cake through the greenhouse
the sludge gives off moisture
to the air and the sludge is
transported as a dry globular
granulate at the end to the
drying beds.

TECHNOLOGY
WASTE WATER Solutlons

The special feature of the
HUBER SRT sludge turner is
its unique tool: The sludge
is moved by a permanently
rotating double shovel so that
the sludge is rolled into round
compact grains and intensively
exposed to air at the same time.
The double shovel can however
also be used to selectively
displace the sludge. For this
purpose the SRT sludge turner
takes up sludge into one of its
shovels and places the sludge
turning tool into a horizontal
position. The HUBER SRT
can thus not only backmix
dry sludge into wet sludge, it
also provides the possibility
to feed wet sludge and remove
dry sludge on the same side of
the dryer, as is the case on the
Bayreuth site.

The SRT sludge turner is
installed to ensure that 99% of
the surface covered with sludge
is processed. The double shovel
is able to move so close to the
boundary walls that virtually no
sludge remains in the corners.
The turner shovels are driven
by high-performance motors
so that up to 1,000 m? sludge
can be turned per hour. In the
first zone the sludge is still
quite wet so composting effects
can start with reduced sludge
bed activity. To prevent this

the HUBER machine moves
the organically highly active
sludge every 15 minutes and
thus eliminates undesired
composting effects.

Such intensive and complete
sludge bed treatment enhances
water extraction, improves
the mechanical treatability
of the sludge, reduces odour
emissions and produces a well
dried stable end product - a
free-flowing and easy-to-pro-
cess dry granulate.

Wind and heat dry the sludge

A number of grade heaters are
installed above the sludge bed
which introduce exhaust heat
from a nearby biogas plant
into the sludge drying process.
The greenhouse is equipped
with a special condensate
drain system which reduces
remoistening of the sludge to
a minimum. The grade heaters
are made of galvanized steel to
prevent corrosion.

Ventilators move the dry and
hot air above the drying surface
through the greenhouse. The
ventilators are speed controlled.
They are able to rotate at
very fast speeds and produce
powerful air turbulences on the
sludge bed or rotate slowly for
energy-optimised operation.

SRT sludge turner installed at a solar drying facility in Germany.

When the air arrives at the feed
end of the dryer it is saturated
due to the moist sludge and is
removed from the system via an
exhaust air treatment system.
The two-stage washer was
manufactured under factory
conditions and only needed to
be mounted on site. All sealings
are therefore of high quality.
The air flow is routed through
the washer as cross flow. The
pressure losses are reduced
through exhaust air treatment
resulting in reduced power.

The dry granulate is collected,
stored and quickly carried out
for removal.

Screws transport the dry
granulate to a bucket conveyor
which delivers the sludge into
a horizontal silo. The sludge is
quickly removed from the silo.
The granulate can be loaded
with loading bellows either

onto an open dump truck or
onto a closed silo truck. The silo
is set on weighing cells so that
it is possible to control the fill
level and avoid overloading of
the truck.

TECHNICAL LAYOUT
DATA OF THE
BAYREUTH PLANT:

* 8,940 m3p.a. digester
sludge after dewatering
(28% DR).

e 3,340 m3p.a. digester
sludge after solar drying
(75% DR).

e 5,600 m3p.a. water
evaporation (incl. utilisation
of exhaust heat from
biogas plant).

* 4,970 m3p.a. water
evaporation (without
utilisation of exhaust heat
from the biogas plant).

View of the 5 parallel drying beds and HUBER SRT sludge turners. HUBER Solar Dryers are distributed exclusively in Australia by Hydroflux HUBER Pty Ltd.

WICNP] @ orcanica

» AQUA
M. CONSULT

(rlyuro hane

SUSTAINABLE TREATMENT PROCESSES

FloStech RERSENN

News for Customers and Friends of The Hydroflux Group

March 2016. Insert Page 1



WATER | SCIENCE | TECHNOLOGY

ORGANICA

FOXCONN ADOPTS
ORGANICA REUSE SOLUTION
TO CREATE URBAN GREEN
SPACE

Foxconn Technology Group is
the world’'s largest electron-
ics manufacturer, assembling
products like Apple iPhones
and iPads, Sony PlayStations